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Mid Data Rate

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass i

0 — mask Limit |
6176.20 MHz
® 1266d8m

-10

Power (dBm}

—60 HM

6140 6160 6180 6200 6220
Frequency (MHz)

Plot 7-899. SP In-Band Emission Plot Antenna 3b (20MHz 802.11a

(UNIl Band 5) — Ch. 45, 24Mbps)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass — Trace

10 — Mask Limit |
6177.50 MHz
® 0722d8m

Power (dBm}

6140 6160 6180 6200 6220
Frequency (MHz)

Plot 7-900. SP In-Band Emission Plot Antenna 3b (20MHz

802.11ax (UNII Band 5) — Ch. 45, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Pass — Trace

10 — waskLmit |
616000 MHz
® 0707 dBm

Power (dBm}

6075 6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-901. SP In-Band Emission Plot Antenna 3b (40MHz

802.11ax (UNII Band 5) — Ch. 43, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8 00MHz Sweep Time: 1.0ms

— e
o Pass — sk Limit
6158.00 MHz
* 034dEm
0
10
£ -2
H
2
-3
40
50
80
5050 6000 050 6100 6200 6250 6300

0
Frequency (MHz)

Plot 7-902. SP In-Band Emission Plot Antenna 3b (80MHz
802.11ax (UNII Band 5) — Ch. 39, MCS4)

Trace/Detector: AVG/RMS RBW/VBW: 1. 60MHz/8 00MHz Sweep Time: 1.3ms

— Tace

w Pass — sk Limit
6165.80 MHz

® po36dEm

Power (dBm)

-3

5800 5900 6000 5100 5200 6300 6400 6500
Frequency (MHz)

Plot 7-903. SP In-Band Emission Plot Antenna 3b (160MHz

802.11ax (UNIIl Band 5) — Ch. 47, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2. 20MHz Sweep Time: 1.0ms

Pass o

— Mask Limit
6690.60 Mz
® 0135 dam

Power (dBm)

8660 8680 6700 6720 6740
Frequency (MHz)

Plot 7-904. SP In-Band Emission Plot Antenna 3b (20MHz 802.11a

(UNII Band 7) — Ch. 149, 24Mbps)

FCC ID: BCGA2899
IC: 579C-A2899

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270066-26-R3.BCG

Test Dates:
11/29/2023 - 04/05/24

EUT Type:
Tablet Device

Page 279 of 567

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




element

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

1] Pass o

— Mask Limit |
6693.80 MHz
® 0175 dim

-10

Power (dBm}

o KK‘W\_

6660 6680 6700 6720 6740
Frequency (MHz)

Plot 7-905. SP In-Band Emission Plot Antenna 3b (20MHz
802.11ax (UNIl Band 7) — Ch. 149, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

1 lPass — Trace

— Mask Limit
672140 MHz
® -0.083 dim

Power (dBm}

6625 6650 6675 6700

6 6750 6775 6800 6825
Frequency (MHz)

Plot 7-906. SP In-Band Emission Plot Antenna 3b (40MHz
802.11ax (UNII Band 7) — Ch. 155, MCS4)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8 00MHz Sweep Time: 1.0ms

— Tace

w4{Pass — sk Limit
6700.20 MHz

®  p347dBm

Power (dBm)

6550 6600 6650 6700 6750 6800 6850 6900
Frequency (MHz)

Plot 7-907. SP In-Band Emission Plot Antenna 3b (80MHz
802.11ax (UNIl Band 7) — Ch. 151, MCS4)

Trace/Detector: AVG/RMS RBW/VBW: 1. 60MHz/8 00MHz Sweep Time: 1.3ms

— Trace
w {Pass — sk Limit
6649.00 Wiz
® 1097 dBm

Power (dBm)

-a0

6300 6400 6500 6600 6700 6800 6900 7000
Frequency (MHz)

Plot 7-908. SP In-Band Emission Plot Antenna 3b (160MHz
802.11ax (UNII Band 7) — Ch. 143, MCS4)

FCC ID: BCGA2899
IC: 579C-A2899

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270066-26-R3.BCG

Test Dates:
11/29/2023 - 04/05/24

EUT Type:
Tablet Device

Page 280 of 567

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

High Data Rate
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